
 

 

 

 

 

 

 

 

 

APPENDIX  F 

WASTEWATER 
TREATMENT 

 
 

 

 

 

 

 

 



 

 

APPENDIX F 
 

WASTEWATER TREATMENT 

Table of Contents 

CHAPTER I EXISTING WASTEWATER TREATMENT SYSTEM..  F-1 

1.1 Sewerage Treatment ...............................................................  F-1 

1.1.1 Existing Facilities ........................................................  F-1 

1.1.2 Effluent Quality...........................................................  F-1 

1.2 Slaughterhouse .........................................................................  F-2 

1.2.1 The Characteristics of Wastewater ..............................  F-2 

1.2.2 Treatment Process .......................................................  F-2 
[...]
The inventory is summarized in Table F.1.5. In Guacheta, the disposal site was operated until 
1996, but currently the solid is burned in different private farming place.  

1.4.2 Dumping and Leachate Treatment  

The collected solid waste is dumped in the disposal site. The way of dumping is usually open 
dumping. In some municipalities such as Simijaca, Saboya, there is an idea to execute a 
regional plan for the solid waste management. 

Some respondents are anxious of a possibility of contaminating watercourses by leachate. 
Lechate from solid waste are not treated except Chiquinquira. The treatment process in 
Chiquinquira is composed of outer channel, treatment plant and devolution of leachate to the 
landfill site. However, the plant doesn’t work due to the damage of pump at present.  

Cucunumba recently constructed a landfill site, applying membrane to avoid infiltration. Its 
span life will be 25 years. This project is co-financed by Cundinamarca Prefecture and the 
Municipality. Sutatausa also has the projection of covering with synthetic membrane of low 
permeability. San Miguel de Sema wants to implement the sanitary landfill in the near future. 
In Fuquene, recycling of bottles, carbons, plastics is performed and sold to buyers in Bogota.  



F - 5 

CHAPTER II   WASTEWATER TREATMENT SYSTEM 
DEVELOPMENT  

2.1 Regulation of Effluent  

Regulation of effluent into water body and/or sewerage was stipulated by CAR in 1987 
(Acuerdo No.58 de 1987). Any discharge into sewerage or water body must comply with, at 
least, this regulation. The characteristics of this regulation are that the removal rate in load is 
stipulated instead of concentration with regard to BOD, SS, and Oil.  

On the other hand, CAR is able to extend or make more restrictive regulation, according to the 
characteristics and quality objectives of the receiving body, sewerage system and the drainage. 
Furthermore, when the users, even complying with the dumping regulation, produce 
concentrations on the receiving body, CAR is able to require more restrictive values on the 
drainage for the user or assigned uses to the resource.  

At the same time, the municipalities or public enterprises can, under CAR authorization, 
include new substances of sanitary interest and materials subject to special control for the 
purposes of sewerage net protection. 

The regulation of major parameter of sewerage effluent is shown below. Table F.2.1 shows the 
regulation in detail.  

Water Body Sewerage System 
Parameter 

Current User New User Current User New User 

pH 5.0-9.0 5.0-9.0 5.0-9.0 5.0-9.0 

Temperature ≦40℃ ≦40℃ ≦40℃ ≦40℃ 

Floating Material Absent Absent - - 

Fats and Oils Removal≧80% Removal≧80% - - 

Acid, Base (explosive or 

flamma-ble substances) 
- - Absent Absent 

Settling Solids  - - ≦10 ≦10 

Hexane Subtracted Substances - - ≦100 ≦100 

Domestic Removal≧50% Removal≧80% 
Suspended Solid Industrial 

(>500mg/l) 

Removal≧50% Removal≧80% 
Removal≧50% Removal≧80% 

Domestic Removal≧30% Removal≧80% Removal≧30% Removal ≧80% BOD(>500mg/l) 

Industrial Removal≧20% Removal≧80% Removal≧20% Removal≧80% 

2.2 Sewerage Treatment Development 

2.2.1 Objectives 

Sewerage is the wastewater of a community. This is mainly composed of human wastes (faces 
and urine) and sullage resulting from personal washing, laundry, food preparations and the 
cleaning of kitchen utensils. Sometimes wastewater from small factory and other facilities are 
discharged together. The discharge of raw wastewater yields massive pollution and oxygen 
depletion in the river. The sewerage system is installed in order to reduce the organic load and 



F - 6 

control the pollution in the watercourses. 

2.2.2 Required Quality of Effluent  

It is clear that effluent quality of the sewerage treatment plant has to meet the quality 
mentioned above. In addition, the river water where the effluent is discharged does not exceed 
the water criteria. The quality of each river is classified into A, B, C and D. The classification 
of each river is already shown in Fig.E.1.6.   

The effluent of the municipality of Ubate and Chiquinquira, which are the major pollutant in 
the Study Area, is discharged into the Ubate River and Suarez River. The water criteria of 
BOD in each river are 5 mg/l and 10 mg/l, respectively. The required quality effluent has to be 
decided based on the quality in Ubate River because the water criteria in Ubate River is more 
critical than that in Suarez River. The river water quality after receiving the effluent from 
sewerage plant is calculated by averaging both quantity and quality of the river and effluent.  

After the confluence of Ubate and Suta River, the low flow rate is about 0.60 m3/sec, on the 
other hand, BOD concentration before receiving effluent is nearly 2 mg/l. The result of the 
calculation shows that river water quality will meet the water criteria if the effluent is less than 
30 mg/l. The same calculation at the point of Colorado, where low flow rate is about 1.14 
m3/sec, shows the allowable quality is 50 mg/l.  

It is proposed that the effluent quality from the sewerage treatment plant be required to be less 
than 40 mg/l based on the average of both calculation results.  

2.2.3 Proposed Treatment Process 

(1) Treatment Evaluation   

Various treatment processes were developed to reduce the suspended load, the oxygen 
demand of the discharged wastewater and pathogenic microorganisms. 

For evaluating the alternatives, it is necessary to take the consideration into the 
following aspects. 

(a) Technical Aspect 

ü To clear the target of effluent level and make effluent not hazardous 
ü To be able to cope with fluctuation of both influent quantity and quality 
ü Easy operation and maintenance 
ü Easy disposal of generated sludge 

(b) Economical Aspect 

ü To secure the necessary space 
ü Low construction cost 
ü Low operation and maintenance cost 

(c) Hygienic Aspect  

ü Easy and effective removal of pathogenic microorganism  

(2) Alternative Treatment Process 

A lot of kind of treatment and its variation were developed until now. The 



F - 7 

characteristics, advantage and disadvantage of five (5) treatment processes, namely, 
stabilization pond (SP), aerated lagoon (AL), Piston Flow Anaerobic Reactor (RAP), 
oxidation ditch (OD) and activated sludge (AS) are dealt with in this section. As 
mentioned above, five (5) municipalities already adopted ST, RAP and AS.  

(a) Stabilization Pond (SP) 

Stabilization pond consists of large and shallow basins enclosed by earthen 
embankments in which raw sewage is treated by entirely natural processes 
involving both algae and bacteria. The anaerobic ponds, the facultative ponds 
and the maturation ponds are allocated individually or combined. Sludge 
treatment facilities are not needed.  

The advantage of this process is as follows:  

(i) BOD and pathogens can be removed from sewage at least capital and 
operating cost. The removal of pathogens is considerably greater than 
that of other sewage treatment plant. 

(ii) Maintenance can be carried out by unskilled labor under minimal 
supervision. The main tasks are to cut grass of embankments regularly 
and to ensure the absence of floating solids, dead spots, emergent 
vegetation on the sides of the pond to prevent the nuisance of mosquito 
and other insects.  

(iii) Sludge handling is minimal 

Other process requires regular sludge removal, resulting in a demand for 
large area of drying beds or sophisticated and expensive sludge disposal 
facilities for dewatering, digesting and incineration. On the other hand, 
anaerobic ponds will only require desludging every 2 or 3 years, and 
facultative and maturation pond are generally capable of functioning 
satisfactorily for over 20 years before sludge buildup reaches a level that 
necessitates its removal.  

(iv) They are able to withdraw both organic and hydraulic shock loads well. 

(v) They can easily be designed so that the degree of treatment is readily 
altered. 

The major disadvantage of this process is as follows: 

(i) It requires much larger space than other treatment processes. 

The reason why the extremely long retention time and large facilities are 
required is that natural wave and photosynthesis of algae supply oxygen 
in reactor tanks. 

(ii) Final effluent may also contain highly suspended solids resulting from 
algae growth. This process sometimes requires the sedimentation 
facilities like maturation pond prior to discharge. 

(iii) Odor nuisance and the risks of insect breeding are the probable problem, 
which will occur due to poor maintenance. It is preferable to install the 
plant apart from a dwelling house, especially in case of anaerobic pond. 

 



F - 8 

(b) Aerated Lagoon (AL) 

Aerated lagoons are activated sludge units operated without sludge return. 
Historically, they were developed from stabilization ponds in temperate 
climates where mechanical aeration was used to supplement the algae oxygen 
supply in winter. This process is now usually designed as mixed non-return 
activated sludge units.  

Oxygen is usually supplied by means of surface aerator or diffused air units for 
bio-oxygen. The turbulence created by the aeration devices with sufficient 
power is used to mix the lagoon contents, to maintain them in suspension and to 
keep a dissolved oxygen level at 1-2 mg/l at all times of the year. This process 
is adequate and efficient in case where load increases, space is strictly limited 
and a high quality of effluent is required. Since oxygen supply in reactor tank is 
done by compulsive oxidation, retention time is shorter than that of stabilization 
pond. Sludge treatment facilities is not necessary. 

The advantages of this process are as follows: 

(i) System is not sensitive to shock load. 

(ii) Construction cost is relatively low compared to conventional activated 
sludge process. 

(iii) The operation is easy. 

(iv) This process is applicable to increase capacity of sewerage treatment 
plant originally constructed as the stabilization pond, where facultative 
ponds become overloaded they could, with careful design, be converted 
into aerated lagoons by the installation of mechanical aerators. 

(c) Piston Flow Anaerobic Reactor (RAP) 

The anaerobic treatment including piston flow anaerobic reactor is to degrade 
organic matter by the coordinated action of microorganisms in the absence of 
oxygen. Gas is obtained as a by-product, usually called bio-gas composed of 
methane and carbon dioxide. Traditionally, the anaerobic process has been 
considered to be cheap but low efficient. Piston flow anaerobic reactor is 
modified to contact the water surface with the atmosphere directly so that the 
low concentration of methane in it causes an important gradient inside the 
wastewater, saturated with gas and the air. This allows a physical evacuation of 
part of methane from the wastewater and also helps the methanogenesis 
thermodynamically.   

The advantage of this process is as follows: 

(i) It produces less sludge for final disposition. 

(ii) It requires fewer nutrients. 

(iii) Operation cost is cheap because it requires no oxygen and less quantities 
of sludge process. 

(iv) It takes high hydraulic and organic load. 

(v) Byproduct production (methane) is potentially useful. 

The disadvantage of this process is as follows: 



F - 9 

(i) Its operation is difficult due to the instability and starting process is lazy 
and sensible. 

(ii) The settlement and thickening is difficult because the sludge is 
methane-genetic. 

(iii) Since it is less efficient, it often requires anaerobic process such as 
oxidation ditch or facultative pond as after-treatment process. 

(iv) It has the possibility of generating more undesirable odor. 

(d) Oxidation Ditch (OD) 

This is a special adaptation of the activated sludge process. It consists of a 
ring-or oval-shaped channel and is equipped with mechanical aeration devices. 
Screened wastewater enters the ditch, is aerated, and circulates at about 0.3 m/s. 
The sewage in the ditch circulates together with activated sludge and contained 
organic substance is absorbed and assimilated by activated sludge.  

While primary sedimentation tank is not necessary, secondary sedimentation 
tanks are used for most applications. Sludge treatment facilities are also needed. 
Oxidation ditch is adopted in many municipalities because of its high efficiency 
and compact area. Sludge handling is not so complicated. 

The advantages in comparison with activated sludge process are as follows:  

(i) It is flexible to the fluctuation of influent quantity and quality by its long 
retention time in reactor tank.  

(ii) It requires less mechanical equipment. 

(iii) It requires less demand for skilled operators due to simple operation. 

(iv) The construction cost is cheaper.  

(v) It produces much less sludge resulting from normally stabilization or a 
high degree of mineralization in the ditch itself.  

One disadvantage is that this process requires more land than activated sludge 
process. 

(e) Activated Sludge (AS) 

This process is composed of two stages. The first stage comprises physical 
settling of solids in the first sedimentation tank. The second stage is normally a 
biological process. Settled wastewater and recycled activated sludge enter the 
head of the aeration tank and are mixed with diffuser-air or mechanical aeration. 
The supernatant is discharged after separation in the secondary sedimentation 
tank.  

Retention time in a reactor is the shortest (about six (6) hours) and load is 
highest. Thus, primary sedimentation tank is needed to cope with the fluctuation 
in sewage quantity and quality to equalize/mitigate the load. Sludge from the 
primary and secondary treatment stage is normally stabilized in separate 
anaerobic digester and requires either dewatering machine or drying bed. 

Activated sludge process is not available except large city and tourist resorts 



F - 10 

where land acquisition cost is extremely high. 

The advantages of this process are as follows: 

(i) It requires low land space. 

(ii) The scale is considerably economical, therefore suitable for large sewage 
flows.  

(iii) The removal efficiency of BOD5 is the highest. 

The disadvantages are as follows: 

(i) The treatment process is mechanical rather than labor intensive, requires 
high foreign cost, high energy consumption because this process relies 
heavily on electrical machinery such as pumps, sludge scrapers, blower, 
etc., 

(ii) These facilities require considerable skill in installation, operation and 
maintenance. This skill, particularly, in maintenance, is not readily 
available.  

(iii) The biological process is sensitive to toxic substances in the wastewater 
and to shock load. 

(f) The characteristics of each treatment process 

The table below shows the some of advantages and disadvantages of the most 
widely used sewage treatment processes. 

Items SP AL RAP OD AS 

BOD Removal B B C A A 

SS Removal C* B C A A 

Construction A B B B C 
Cost 

Maintenance A B B C C 

Design for Construction A B B B C 

Energy Demand A B A C C 

Sludge Removal A A B B C 

Required Area C B A A A 

Note: A: Good, B: Fair, C: Poor,   *: due to algae 

(3) Comparison of Each Process 

In order to make a comparison between each process except RAP and activated sludge, 
construction cost, operation and maintenance cost and required area are estimated 
under the same design condition. 

The reason why RAP is excluded is as follows: 

(a) This system usually requires aerobic post-treatment process such as oxidation 
ditch or facultative pond.  

(b) The analysis data in Ubate shows that the removal rate is inferior to the other 
treatment process. 



F - 11 

On the other hand, activated sludge process is also excluded because it is usually 
adopted in the high population area, it require high energy consumption and 